
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Municipality of the County of Kings 
Waste to Energy Feasibility Study 

 
Final Report 

 
 
 

200801.01• December 2020  





 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
     
     
     
     
2 ISSUED AS FINAL REPORT MA 20201207 SE 
1 ISSUED AS DRAFT REPORT MA 20200929 SE 

Issue or Revision Reviewed By: Date Issued By: 
 
 
 

This document was prepared for the party indicated 
herein. The material and information in the 
document reflects CBCL Limited’s opinion and best 
judgment based on the information available at the 
time of preparation. Any use of this document or 
reliance on its content by third parties is the 
[...]
2.1 Sampling Program ........................................................................................................... 11 

2.2 Benchtop Digestion Assessment .................................................................................... 11 

2.2.1 Discussion of Benchtop Digestion Assessment .................................... 12 

Chapter 3 Options Development ............................................................... 14 

3.1 Regional STP Sludge ........................................................................................................ 14 

3.2 Transportable Feedstocks............................................................................................... 15 

3.2.1 Regional STP Screenings ......................................................................... 15 

3.2.2 Greenwood STP Sludge ........................................................................... 16 

3.2.3 Municipal Partner STP Sludge ................................................................. 16 

3.2.4 Combined Feedstock Treatment Options ............................................. 17 

Chapter 4 Anaerobic Digestion ................................................................... 18 

4.1 Overview ........................................................................................................................... 18 

4.2 Design Description and Discussion ................................................................................ 18 

4.3 Probable Cost ................................................................................................................... 22 



 

 
Municipality of Kings – Waste to Energy Feasibility Study iv 

Chapter 5 Composting ................................................................................. 24 

5.1 Overview ........................................................................................................................... 24 

5.2 Design Description and Discussion ................................................................................ 25 

5.3 Probable Cost ................................................................................................................... 27 

Chapter 6 Sludge Dredging and Dewatering ............................................ 29 

6.1 Overview ........................................................................................................................... 29 

6.2 Centrifuge Dewatering Description & Discussion ......................................................... 31 

6.3 Geotextile Bag Dewatering Description & Discussion .................................................. 31 

6.4 Probable Cost ................................................................................................................... 31 

Chapter 7 Comparison and Recommendations ....................................... 33 

7.1 Comparison of Options for Regional STP Sludge .......................................................... 33 

7.2 Comparison of Options for Combined Solids ............................................................... 33 

7.3 Recommendations .......................................................................................................... 35 

 

 

Appendices 
 
 A Verschuren Centre Report: Energy Generation Potential of Feedstocks 
 
 B Sketches of Options 
 
 
 
 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 5 

Chapter 1  Introduction 
 
 

1.1 Objectives 
The Municipality of the County of Kings (“the Municipality”) commissioned CBCL to prepare 
a feasibility study to investigate the options for sludge management at two of their existing 
sewage treatment plants, with three main objectives in mind:   
1. To produce Green energy from the waste, if possible;  
2. To recommend cost-effective sludge handling and disposal methods for sludge not 

suitable for Green energy production; and 
3. To consider possible partnerships for the Municipality in achieving each of the other 

objectives.  
 
These objectives are discussed in more detail below: 
 

1.1.1 Green Energy Production  
The Municipality’s primary objective in commissioning this study was to determine if it was 
feasible to produce Green energy from the existing waste sources, by using anaerobic 
digestion.  Anaerobic digestion is the primary way in which wastewater sludges can be 
converted into Green energy, with the possibility of beneficial use.  Anaerobic digestion is 
breaking down the wastewater solids using anaerobic bacteria, which thrive in the absence 
of oxygen.  They produce a mixture of methane (2/3) and carbon dioxide (1/3), called 
biogas, which can be burned to produce heat and/or electricity, with suitable equipment.  
The bacterial breakdown takes place in a heated concrete tank which serves as a digester.  
The amount of wastewater solids is reduced, and they are changed into a stabilized form 
which can be more easily used in a beneficial way (for soil conditioning or environmental 
site remediation). Anaerobic digestion produces the most biogas when the feedstock has a 
high energy value to begin with (fresh, undigested sludge, for example), and when the 
conditions in the bioreactor are kept steady and consistently favourable to the necessary 
bacterial populations.  
 
In order to determine if the Municipality could use anaerobic digestion to produce biogas 
from the wastewater solids, all three available Municipality feedstocks were sampled, 
tested and evaluated for anaerobic digestibility using a bench-scale anaerobic digester 
apparatus at the Verschuren Centre.   The option of anaerobic digestion followed by 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 6 

burning biogas for Green energy was then considered in more detail for all available 
feedstocks, including those of potential partners.   
 

1.1.2 Cost-Effective Sludge Handling and Disposal 
The Municipality identified the risk that the Regional STP lagoon sludge might not be 
suitable for digestion. If some of the available feedstocks were found to not be digestible 
following testing, then other options for handling and disposal of this sludge were to be 
considered, with economic and environmental benefits as the primary measures for 
evaluation. 
 

1.1.3 Possible Partners 
In order to increase the possibility that the feedstock volumes available would be feasible, 
and to share costs, the Municipality was also interested in identifying possible partners.  
Partners could have either feedstock or facilities that could be used to increase the scale 
and the cost-effectiveness of anaerobic digestion or other methods of sludge handling and 
disposal.  Partners with these resources could include other municipalities, Valley Waste 
Management, and local businesses such as farms.   
 
 

1.2 Background 
The Municipality has two existing sewage treatment plants (STPs) that were included in this 
study: the Regional STP, which serves the region of New Minas and Kentville, and the 
Greenwood STP, which treats wastewater from the Village of Greenwood, including CFB 
Greenwood. Each of these is described in more detail below. 
 

1.2.1 Regional STP Overview 
The Regional STP is a partially mixed, aerated lagoon, located on dykeland just outside of 
New Minas.  It receives wastewater from the surrounding region, including New Minas, the 
Town of Kentville, and North Kentville.  This area includes some food processing industry 
which contributes heavy loads at times. Some of the wastewater types are pre-treated at 
the industrial facility which produced them.  The influent is pumped to the plant from a 
number of pump stations.  The average day flow to the plant has been about 6,500 m³/day 
(1.72 MGD) over the past three years.   
 
1.2.1.1 Headworks 
Flow initially enters the headworks, where it is screened.  Due to the strength of the 
incoming wastewater, the influent is screened using four rotary drum screens that contain 
fine mesh, to remove solids and organic matter to a higher degree than is typical for 
aerated lagoon sewage treatment plants.   
 
 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 7 

1.2.1.2 Lagoon Cells 
After screening in the headworks, the sewage then flows to the first cell in a series of five 
aerated lagoon cells.  The five lagoon cells are intended to be aerated to varying degrees, 
highest at first, and then decreasing as the water is progressively treated.  Aeration 
equipment replacement was carried out in some cells in 2020 because the old system of in-
cell aerators was at the end of its useful life and was no longer performing acceptably.  
Some of the cells had too much sludge built up to allow new aerators to be installed.   
 
The approximate area of each cell as well as some notes are listed in the table below:  
 
Table 1.1: Regional STP Cell Data 

Cell 
Area 

(approximate) 
Notes 

1 32,000 m² 
• Significant sludge build-up: measured volume of 33,000 m³. 
• Aerators could not be replaced in 2020.  

2 30,000 m² 
• Significant sludge build-up: measured volume of 30,000 m³. 
• Aerators could not be replaced in 2020. 

3 30,000 m² 
• Estimated volume of sludge is 20,000 m³.  
• New aeration system installed in 2020.  

4 30,000 m² 
• Estimated volume of sludge is 15,000 m³. 
• New aeration system installed in 2020. 

5 30,000 m² 
• Estimated volume of sludge is 10,000 m³.  
• New aeration system installed in 2020. 

 
 
1.2.1.3 Disinfection 
Following biological treatment in the aerated lagoon, the effluent is disinfected by 
ultraviolet (UV) disinfection and released to the Cornwallis River.   
 
1.2.1.4 Sludge Handling 
Typically, in an aerated lagoon, sludge settles to the bottom and digests in place.  Sludge 
slowly accumulates over a period of years until it builds up to levels that noticeably reduce 
treatment capacity.  Sludge has been building up in the Regional STP for upwards of twenty 
years at this point. 
 
1.2.1.5 Performance and Outlook 
Over the past three years, the plant has sometimes struggled to meet the provincial 
effluent requirement of 20 mg/L Carbonaceous Biochemical Oxygen Demand (CBOD), and 
frequently does not meet provincial requirements for Total Suspended Solids (TSS).  
Although the new aeration system in Cells 3 to 5 is anticipated to improve effluent results, 
and initial testing shows some improvement, there is very limited spare capacity in the 
Regional STP to accept more load.  
 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 8 

1.2.2 Greenwood STP Overview 
The Greenwood STP is an extended aeration sewage treatment plant located on the South 
Mountain above Greenwood.  It accepts flow from the Village of Greenwood and CFB 
Greenwood. All flow is pumped to this plant. The average day flow to the plant has been 
about 1,700 m³/day (0.45 MGD) over the past three years.   
 
1.2.2.1 Preliminary Treatment 
The influent is first screened with a spiral screen and degritted. The screenings at this plant 
are unlike the Regional STP in that they are not high in organics.  These screenings are not 
suitable for digestion. 
 
1.2.2.2 Biological Treatment  
After preliminary treatment, the sewage is mixed with return activated sludge (RAS) which 
contain the critical microorganisms for the treatment process.  The mixed influent passes 
through the selector zone and enters the two parallel extended aeration basins. The 
aeration basins are aerated using submerged aerators supplied with air by blowers in the 
Control building.  Biologically-treated sewage leaving the aeration basins then flows to the 
two parallel secondary clarifiers where solids are removed. These clarifiers sometimes 
freeze over in the wintertime 
 
1.2.2.3 Disinfection 
Following biological treatment, the effluent is disinfected using UV disinfection and then 
discharged to the receiving water.   
 
1.2.2.4 Sludge Handling 
Waste sludge from the biological process is digested in the aerobic digester, located 
underneath the sludge thickening room.  In an aerobic digester, the wastewater solids are 
broken down by bacteria which thrive in the presence of oxygen.  This digester is aerated 
to provide it with air. The digested sludge is then conditioned with polymer and pumped 
through the belt filter press. 
 
1.2.2.5 Performance and Outlook 
The Greenwood STP has very strict effluent requirements of 5 mg/L CBOD and 5 mg/L TSS, 
which it generally meets year-round with no problems. Unusual features of its 
performance are that it has considerable seasonal swings in sludge production, the 
clarifiers can freeze over in winter, and the plant sometimes requires re-seeding with 
sludge from another plant to build up the bacterial population in spring.  Nonetheless, this 
does not appear to significantly affect the effluent performance, and it is critical to 
maintain the satisfactory effluent performance.   
 
 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 9 

1.3 Types of Available Waste 
Three types of waste available from Municipality of Kings STPs were identified to be 
evaluated for energy production potential through anaerobic digestion.   
• Regional STP sludge 
• Regional STP screenings 
• Greenwood STP sludge 
 
Each of these is described in more detail below.   
 

1.3.1 Regional STP Sludge 
Lagoons settle out solids which then digest in place over a period of years.  At this point, 
there is a considerable accumulation of sludge in the lagoon cells.  Cell 1 contains an 
estimated 33,000 m³ of sludge, and Cell 2 an estimated 30,000 m³ of sludge, each at about 
6% solids concentration.  
 
The Municipality is currently developing a desludging plan for the lagoon cells because 
sludge is significantly reducing the treatment capacity of the lagoons at this point.  This 
displacement of treatment capacity risks future poor compliance of effluent with provincial 
and federal requirements.  Since lagoons are usually desludged in a short period of time 
rather than gradually as the sludge is produced, the sludge volumes tend to be very large 
compared to a typical digester capacity.  
 
Lagoon sludge is often not well suited to energy production using anaerobic digesters, 
because it is already partially digested and stabilized, reducing the energy potential.  To 
determine if this is the case with this material, the sludge was sampled and evaluated for 
anaerobic digestibility.  
 

1.3.2 Regional STP Screenings 
As described above, the Regional STP receives food processing wastewater, although in 
some cases it is pre-treated at source.  The plant has four rotary drum screens for removal 
of a high proportion of solids from the influent, in order to lower the organic loading 
entering the lagoons.  This reduces the risk of the influent strength exceeding the capacity 
of the lagoons.  
 
The screenings are conveyed into a large 15 cu.yd. bin which is stored indoors.  They are 
fairly consistent in volume all year round, with about 11 cu.yd. (8.5 m³) produced per week 
at a solids concentration of about 15%.  The screenings are transported to a licensed 
facility by a private contractor once a week for disposal. Alternative approaches will be 
developed as part of this study. 
 
This material appears to be well suited for anaerobic digestion in terms of type of material 
and steadiness of supply.  It was sampled and evaluated for anaerobic digestibility.   



 

 
Municipality of Kings – Waste to Energy Feasibility Study 10 

1.3.3 Greenwood STP Sludge 
Greenwood STP sludge is aerobically digested and then dewatered to a solids 
concentration of about 11%. The dewatered sludge is conveyed into a large bin stored 
outdoors.  The volumes produced vary significantly with season. Loads of about 11 cu.yd. 
(8.5 m³) are produced up to daily in the middle of summer, but only every month or two in 
the middle of winter.  The reason for this strong seasonal variation has not been identified, 
but affect other parts of the plant as well.  The dewatered sludge is transported to a 
licensed facility by a private contractor as needed for disposal. Alternative approaches will 
be developed as part of this study.  
 
This material appears to be only moderately well suited for anaerobic digestion in terms of 
type of material and steadiness of supply.  It is already partially digested, and anaerobic 
digesters work better with a steady incoming load, rather than one that fluctuates.  It was 
sampled and evaluated for anaerobic digestibility.   
 

1.3.4 Municipal Partner STP Sludge 
Other sources of sludge or other organic feedstock were sought among municipalities and 
businesses in the area.  One possible municipal partner with feedstock was identified.  This 
municipality has a wastewater treatment plant that produces secondary sludge which is 
briefly digested aerobically, but not enough to fully stabilize it. This is sludge is then 
dewatered to a solids concentration of about 22% and conveyed to a bin. It is transported 
to a licensed facility twice a week.   
 
This material appears to be well suited for anaerobic digestion in terms of type of material 
and steadiness of supply.  It was not sampled or evaluated for digestibility but is assumed 
to be similar to other municipal sludge for which we have data.  
 
The types of sludge available and the characteristics of it are summarized in the table 
below:  
 
Table 1.2:  Summary of Wastewater Solids Available 

Sample 
Dry Solids 

(% D.S) 
Volumes  

Evaluated for 
Anaerobic 

Digestibility 

Regional STP Screenings 15% ~8.5 m³/week Yes 

Regional STP Lagoon Sludge 6% >63,000 m³ Yes 

Greenwood STP Sludge 12% 
Varies seasonally, 

averages 9.3 m³/week 
Yes 

Municipal Partner STP Sludge 22% ~4.2 m³/week No, assumed typical 

 
 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 11 

Chapter 2  Anaerobic Digestibility Evaluation  
 
An anaerobic digestibility of the Municipality feedstocks was carried out to determine 
whether the different feedstocks were well suited to anaerobic digestion.  Samples of each 
feedstock were collected for testing. The Verschuren Centre in Sydney, NS, used their 
small-scale digester to evaluate the digestibility of the various types of feedstock. The 
sampling program and benchtop digestions assessment is described below.   
 
 

2.1 Sampling Program 
On January 17, 2020, CBCL staff members collected lagoon sludge and screenings samples 
from the Regional STP site.  Lagoon sludge was sampled from the bank of Cell #1, while 
screenings were sampled from the screenings bin.  The samples were each collected in 
2 USgal (8 L) buckets and frozen for overnight transport in coolers to the Verschuren 
Centre laboratory at the Cape Breton University campus.   
 
On March 5, 2020, a CBCL staff member collected a sludge sample from the belt filter press 
at Greenwood STP and collected a second screenings sample from Regional STP.  These 
were collected and frozen like the samples above and sent for analysis at the Verschuren 
Centre.  
 
 

2.2 Benchtop Digestion Assessment  
At the Verschuren Centre, both sets of samples were run through the benchtop anaerobic 
digester apparatus, as described in more detail in the analytical report provided in 
Appendix A.  The samples were identified and digested as shown in Table 2.1. 
 
Table 2.1:  Samples Digested 

Sample ID Collected Digestion 

1. Regional STP Screenings Screenings A January 17 2020 Digestion #1 and #2 
2. Regional STP Lagoon Sludge Lagoon Sludge January 17 2020 Digestion #1 
3. Regional STP Screenings  Screenings B March 5 2020 Digestion #2 
4. Greenwood STP Sludge  Sludge Press March 5 2020 Digestion #2 



 

 
Municipality of Kings – Waste to Energy Feasibility Study 12 

The first set of samples ran to completion (12 days), but the second set of samples ran only 
8 days before analysis.  Verschuren Centre staff had to remove them earlier than intended 
because the laboratory was about to be closed due to the Covid-19 response. Nonetheless, 